Impulse E/VHT

PARTS MANUAL

Z2CHIEF

automotive technologies

450496
© June 2022 by Vehicle Service Group. All rights reserved. C011952.17 Rev. H 6/17/2022



SCHIEF PARTS MANUAL

automotive technologies

Chief Product Warranty-Parts

Limited Warranty

All Chief Automotive Replacement Parts are warranted to the original owner for 90 days from invoice date.
During this period, Chief Automotive shall replace those parts returned to the factory which prove upon inspection
by Chief Automotive to be defective. Transportation and labor costs are not included.

This warranty shall not apply unless the product is installed, operated, used and maintained in accordance
with Chief Automotive’s specifications as set forth in Chief Automotive’s installation, operation and
maintenance instructions.

This Warranty does not cover normal maintenance or adjustments, remedies for routine maintenance,
damage or malfunction caused by improper handling, installation, abuse, misuse, negligence, carelessness of
unauthorized repairs or alterations have been attempted or made to the product.

This warranty is exclusive and all other expressed or implied warranties including merchantability or fitness for a
particular purpose are hereby expressly excluded.

The remedies described are exclusive and in no event shall Chief Automotive be liable for any special,
consequential or incidental damages of any kind including damages for breach of or delay in performance of the
warranty.

This warranty shall be governed under law of the State of Indiana, and shall be subject to the exclusive
jurisdicton of the Court in the State of Indiana in the County of Jefferson.




=SCHIEF

automotive technologies

impulse-E/VHT
PARTS MANUAL

PARTS INFORMATION

To order replacement parts for the Chief E/VHT system,
contact an authorized representative of Chief Automo-
tive Technologies, 800-445-9262 Option 2. The parts
listed in the E/VHT Parts Manual (Part No. 450496) rep-
resent what Chief Automotive Technologies. considers
to be user installed. Other repairs should be deferred
to an authorized representative.

When contacting Chief Automotive Technologies by
telephone or mail, provide the following information:
name, name of business, business telephone num-
ber, and business address. Additional information
needed when ordering: description of part(s) and part
number(s). Also indicate the model for which the part
is intended.

NOTE: Chief reserves the right to alter product specifi-
cations and/or package components without notice.

A CAUTION: Always use Chief Automotive
Technologies. authorized replacement parts with the
E/VHT system. When replacing any part make certain
the part meets the original equipment requirements.

Electrical Components

All electrical cords and components must be replaced
with Chief Automotive Technologies authorized re-
placement parts.

Hydraulic Hoses

The two wire hoses furnished with this product meet
the requirements of SAE 100R2 or SAE 100R16, and
have a working pressure of 5,000 psi. They should not
be used with any other system having a higher than
5,000 psi output.

All hydraulic components must be replaced with Chief
Automotive Technologies. authorized replacement
parts.

Bolts/Fasteners

All bolts and fasteners must be replaced with Chief
Automotive Technologies. authorized replacement
parts and must not be less than Grade 5 (Class 8.8).

Any bolt used in a pulling clamp that is frequently tight-
ened must be Grade 8 (Class 10.9).

All bolts lengths and diameters must be equal to those
installed at the factory.

Chain

The 1/2 inch tower chains furnished with this product
are a special alloy frame straightening chain designed
exclusively for Chief Automotive Systems. to meed the
rigid requirements of the collision repair industry. If
replacement is required, purchase only the original
Chief product from an authorized Chief Automotive
Technologies, Inc. representative.

The auxiliary 3/8 inch chains available for this product
are a special alloy frame straightening chain designed
exclusively for Chief Automotive Technologies, Inc.

to meed the rigid requirements of the collision repair
industry. If replacement is required, purchase only the
Chief product from an authorized Chief Automotive
Technologies. representative.

CAUTION: DO NOT use 3/8 inch chain on any
towers.

Labels

Replacement SAFETY and WARNING labels are avail-
able in several languages, and may be ordered by
contacting an authorized Chief Automotive Technolo-
gies. representative.



impulse-E/VHT
PARTS MANUAL

=CHIEF

automotive technologies

ASSEMBLY VIEW - CHIEF E/VHT (20 SERIES SHOWN)




ZCHIEF

automotive technologies

impulse-E/VHT
PARTS MANUAL

The Chief E/VHT system is available in several configurations. The deck is available in 18" x 80" and 20" x 88"
sizes with two, three, or four towers. The illustrations in this manual are for a 20 series model, but the information
applies to all E/VHT models.

Parts List
ITEM P/N DESCRIPTION
1 305084 Tape, Black Striping 1" x 20 (for 20" Deck)
2 305093 Label, Caution - Wheel Stops
3 450044 Decal, Mainframe Impulse VHT
4 450350 Ramp Complete, Long, (Single)
5 450450 Assembly, E/VHT Cabinet (see Page 10)
6 450469 Bracket, E/VHT Cabinet Hose Holder
7 450470 Assembly, 360-10 Ton Tower (see Page 6
8 450490 Weldment, E/VHT - 20 Porta-Frame
9 450501 Weldment, Wide Impulse - 20 VHT Mainframe
10 450580 Weldment, E/VHT Lift Leg
11 692090 Label, Caution Operation
12 692107 Label, Serial Number
13 692135 Label, Patent Pending
14 692143 Label, Caution - Lift of Persons Prohibited
15 692154 Label, Caution Protect Foot
16 693339 Label, Caution - Engress/Ingress




impulse-E/VHT
PARTS MANUAL

ZCHIEF

automotive technologies
EXPLODED VIEW - E/VHT MAINFRAME

AN
§ )

\
| \

=\ —\




ZCHIEF

automotive technologies

impulse-E/VHT
PARTS MANUAL

PARTS LIST - E/VHT MAINFRAME

Parts List
ITEM P/N DESCRIPTION
1 305030 Washer, Thrust-11/4" ID x 2 1/4” 0D x 1/16” Self Lubricating
2 305049 SCREW, 10-32 x 1/2" SHCS
3 305722 Connector, Male Flat Face
4 305723 Coupler, Female Flat Face
5 305724 Fitting, Hyd #6MB - #6Mj w/ Orifice
6 450195 Screw, 3/8” - 16NC x 1" Socket Head Cap
7 450440 Assembly, E/VHT Porta-Frame Manifold (see Page 14)
8 450444 Switch, E/VHT Tilt
9 450445 Adapter, E/VHT Tilt Switch
10 450446 Ram, Lift 4” Bore x 10 5/8” Stroke
1 450459 Screw, 1/4”-20 x 3/4" Flange Head
12 450491 Panel, E.VHT Port-Frame*
13 450493 Assembly, Twin Series Weld Clamp
14a 450495 Weldment, E/VHT Lock Arm, Prior to 4/2010**
14b 450051 Bolted Assembly, E/VHT Lock Arm, after 4/2010**
15 450580 Weldment, E/VHT Lift Leg
16 450586 Pin, E/VHT Lift Leg - 10"
17 450587 Retainer, E/VHT Lift Cylinder Bottom
18 450588 Pin, E/VHT Lift Cylinder Bottom - 7 5/8”
19 450842 Pin, Impulse VHT Tilt - 22 3/4"
20 450844 Pin, Impulse VHT Long - 22"
21 450865 Weldment, Impulse VHT Unlock (see Page 15)
22 450867 Bolt, 3/8" x 1 3/4” Shoulder 5/16”-18 Thread
23 450890 Weldment, E/VHT Overload Sensor
24 450940 Weldment, Impulse-20 VHT Unload (see Page 15)
25 450951 Bulkhead Fitting, 5/32" PTL
26 450955 Cover, With Strain Relief For Snap Action Switch
27 450956 Switch, E/VHT Overload
28 450957 NUT, #8-32, NYLON LOCK
29 450979 1/2" Conduit Lock, Tooth Nut
30 450982 SCREW, #8-32 x 1" BUTTONHEAD-HEX
31 539013 Bolt, M20 x 2.5 x 90 Hex Full Thread
32 539016 Nut, M20 x 2.5 x 90 Hex Full Thread
33 620242 Pig-Tail, Female Mini-Line Cord
34 683673 Tape, Red, Classic 1" x 9.5"
35 692085 Label, VHT lock arm position
36 692588 Bolt, 3/8"-16 UNC x 3/4” Grade 5 Plated
37 693468 Snap Ring, HD for 1 1/4” Shaft
38 707487 Washer, Flat-11/4" ID x 17/8” 0D x 14 GA-plated
39 632268 Bolt, 3/8" x 3/8” Shoulder-5/16-18 Thread

*Note: If replacing a 450494 weldment, Order 450492 spacers (qty 2) and 620731 bolts (qty 2).
**Service Part Notes in back of parts manual. 7



ZCHIEF PARTS MANUAL

automotive technologies

EXPLODED VIEW - E/VHT TOWER (RIGID COUPLER MODEL)




=SCHIEF

impulse-E/VHT

atomotive technologios PARTS MANUAL
PARTS LIST - E/VHT TOWER (RIGID COUPLER MODEL)
Parts List Parts List
ITEM P/N DESCRIPTION ITEM P/N DESCRIPTION
1 305030 Washer, Thrust-11/4" 1D x 2 1/4” 0D x 1/16" 29 |687125 Weldment, 360-10 Ton Sure Lock
2 | 305063 Washer, 3/4” ID x1 1/8” 0D x .093" Thick Shim 30 |687137 Weldment, 360-10 Ton Sure Lock Release
3 CK120090E | Hook, 360 Tower 31 |687143 Weldment, Wide Sure Lock Shaft
4 | 450146 Roller, Inside Tower 32 |692091 Label, Warning, Force Clamp, Impulse
5 1450195 Screw, 3/8-16NC x 1” Socket Head Cap 33 |692093 Label, Cuation, Pinch-Point, Impulse
6 450279 Bar, Tower Linkage Driver 34 | 692096 Label, Caution Tower Position
i 450227 Bolt, 3/8” x 2" Shoulder - 5/16”-18 Thread 35 693337 Label, Warning, Do Not Position Yourself
8 |[638321 Guard, Outside Roller 36 | 693468 Snap Ring, HD for 1 1/4” shaft
9 450234 Spacer, Tower Force Clamp 37 | 770016 Nut, 3/4”-10NC Lock Jam GR5 PL
10 | 450235 Assembly, Tower Qutside Wheel 38 | 450592 Block, Tower Manifold
11 [ 450281 Shim, 360 Tower-16 ga. 39 305726 Fitting, Hyd #6MB-#6MB
12 1450241 Washer, 2" 0D x 13/32” ID x .047" Thick 40 | 305723 Coupler, Female Flat Face
13 | 450243 Screw, 3/8"-16 Socket Head Cap 41 |630643 Bolt, 1/4"-20NC x 1 1/2" Hex Plated Gr. 2
14 | 450244 Key, 1/4 "x 1/4” x 1" 42 1305720 Fitting, Hyd #6MBX-#6MJ
15 | 450245 Decal, Impulse Tower 43 | 450594 Hose, -6FJX to 6MPX x 9 1/4" x 3/8" ID
16 | 450475 Weldment, Short 360-10 Ton Tower 44 1601046 Straight Adapter, 6400-6-6
17 601130 Portable Gauge Assembly, Front S21 45 1602829 Assembly, Tower Collar Locking Knob
18 (610001 Tower Head, 1/2" Chain 10-Ton 46 | 450593 Hose, 53" x 3/8” ID -6FJX to -6FJX90M
19 | 450283 Bolt 3/8” x 1.25" SHLD 5/16"-18 47 | 607161 Machined Collar, S21
20 |629773 Bolt, 3/4"-10 NC x 2 3/4” Long 48 1601201 Roller, 5" Chain-S21/POSI TRAK Collar
21 | 450195 Bolt, 3/8"-16 UNC x 1" Hex 49 | 680747 Pin, Grooved for Cast Collar
22 | 687101 Spacer, 360-10 Ton Tower Outrigger 50 |[707487 Washer, Flat-1.25"ID x 1.875" 0D x GA-plated
23 | 687102 Pin, 360-10 Ton Tower Linkage Long 51 1692057 Decal, Caution Pulling Angle
24 1687103 Pin, 360-10 Ton Tower Linkage Medium 52 | 450259 Dowel Pin, .5001-.5003 Dia. x 1.5"
25 | 687104 Pin, 360-10 Ton Tower Linkage Short 53 | 450236 Screw, 3/8”-16 UNC x 3" SHCS
26 | 687105 Bar, 360-10 Ton Tower Float Linkage 54 | 450282 Lock Nut 5/16"-18
27 | 687106 Shim, 360-10 Ton Tower Qutrigger .0598" 55 | 450284 Washer Flat, 5/16” Trimmed
28 | 687107 Shim, 360-10 Ton Tower Qutrigger .0164"* 56 | 450169 E/VHT, Tower Decal Pkg. (Not Shown)
57 | 450510 Sure Lock Assist Assy (Not Shown)

Note: Refer to pages 10 & 11 for cylinder repair kit information.




ZCHIEF PARTS MANUAL

automotive technologies

EXPLODED VIEW-E/VHT TOWER CYLINDER ASSEMBLY (Flexible Coupler Model-Version one)

TO PRESSURE

GAUGE
Parts List
ITEM P/N DESCRIPTION
1 305048 BOLT, HEX, 1/2-13 x 3/4" Gr5, ZP
2 305745 COUPLER, FEMALE 2FFI-14NPTF- #6FMP
3 450473 Hose, -6FJX to 1/4 NPT male x 55" long x 3/8” ID
4 450499 Branch T, 1/4 MP - 1/4 FP - 1/4 FP
5 601001 Hose, 16" 6MPX-6FJX
6 601027 Adapter, -4MP - 6MJ
i 601047 Elbow Adapter, 3/8 NPT to -6 JIC
8 687108 CyInder, 360-10 Ton Tower Spring Return Single Acting
9 687109 Flange, 4 3/4" Diameter
10 687146 Bolt, 360-10 Ton Tower Cylinder
1 687147 Block, 360-10 Ton Cylinder Mount
H2510-99 Repair Kit, E/VHT Tower Cylinder Version One (not shown)

10



ZCHIEF

automotive technologies

impulse-E/VHT
PARTS MANUAL

EXPLODED VIEW-E/VHT TOWER CYLINDER ASSEMBLY (Flexible Coupler Model-Version two)

TO PRESSURE
GAUGE

Parts List
ITEM P/N DESCRIPTION
1 305745 COUPLER, FEMALE 2FFI-14NPTF- #6FMP
2 450471 Cylinder, 74.8mm Bore x 257mm Stroke Spring Return
3 450473 Hose, -6FJX to 1/4” NPT Male x 55" Long x 3/8” ID
4 450499 Branch T, 1/4” MP-1/4" FP-1/4" FP
5 601001 Hose, 16" 6MPX-6FJX
6 601027 Adapter, -4MP - 6MJ
i 601048 Straight Adapter, 6400-6-4
8 601238ML Flange, 4 3/4" Diameter
9 602619 Ram Bolt
10 770147 Washer, 1" Internal Tooth Lock
450074 Repair Kit, E/VHT Tower Cylinder Version Two (not shown)

"



=SCHIEF

automotive technologies

impulse-E/VHT
PARTS MANUAL

EXPLODED VIEW-E/VHT UNIVERSAL ANCHOR STAND

N

—

PARTS LIST
ITEM P/N* DESCRIPTION
1 CK110017 UAS Assembly, Serrated
2 702082 Universal Anchoring System Metric (Short)

12



=CHIEF

automotive technologies

impulse-E/VHT
PARTS MANUAL

EXPLODED VIEW-E/VHT UNIVERSAL ANCHOR STAND

CK110017

UAS ASSEMBLY SERRATED

ITEM | QTY PART NO. DESCRIPTION
1 4 092110 SPRING, COMPRESSION .720" X 1"
2 4 539002 M12 X 1.75MM X 60MM HHCS Grd. 10.9
3 4 CK130190 M12 X 1.75 HEX FLANGE NUT, CLASS 10, ZINC PLATED
4 4 912605 1/2" FLAT WASHER
5 1 CK110018 ADAPTER TUBE ASSEMBLY UAS SERRATED
6 2 CK110020 SERRATED JAW ASSEMBLY
1 4 CK130009 SERRATED JAW INSERT
8 12 *CK130008 BUTTON-HEAD SOCKET C.S. M6 X 1.0 X 14MM LONG

102082
UNIVERSAL ANCHORING SYSTEM
METRIC SHORT
ITEM | QTY | PARTNO. | DESCRIPTION

K 539006 BOLT, HEX, M20 X 2.5 X 60MM, PLATED, HHCS
2 |1 539008 BOLT, HEX, M20 X 2.5 X 140MM
3 |1 539016 M20 X 2.5 HEX NUT, PLAIN
4| 601738 | 3/4" FLAT WASHER, PLTD
5|1 606686 HEIGHT ADJUSTING PIN, UAS, PLATED
6 | 1 606860 | FASTENER BAR, UAS METRIC
7 |1 607371 FASTENER PLATE, UAS
8 | 1 607381 LOCKING COLLARASS'Y
9 |2 621472 | DECAL, CHIEF W/STRIPES
0 | 1 702067 UNI-BODY STAND ASSEMBLY

*NOTE:
1. APPLY THREAD LOCKER #242 OR EQUAL
TO EACH SCREW AND TIGHTEN.




ZCHIEF PARTS MANUAL

automotive technologies

EVHT HYDAC 115VAC 50/60 HZ SINGLE PHASE PUMP CABINET

692085

TOP VIEW - DECAL PLACEMENT

&= 2 _
q b
C C

\@MZEE NemEE

REF:

MANIFOLD REF:

MANIFOLD

Je=sii=o)
) Ei

1M

DECAL PLACEMENT- RIGHT SIDE AND LEFT SIDE VIEWS
LOCATE APPROX AS SHOWN
14



ZCHIEF PARTS MANUAL

automotive trechnologies

EVHT HYDAC 115VAC 50/60 HZ SINGLE PHASE PUMP CABINET

] < s

CONNECT HOSE (CK130583) TO POWER UNIT
MARKED "RL', CONNECT OTHER END OF HOSE

TO BACK PANEL MARKED "RL"

o=
gz
B0
Zo
T
(R)E8
wn O
==}

Sz =

< 2

g2 £

u% g

=}

b} 8N

g8

w3 <

ERS

450595

CONTROL CORD

& N
Qe
15 © °



impulse-E/VHT
PARTS MANUAL

ZCHIEF

automotive technologies
EVHT HYDAC 115VAC 50/60 HZ SINGLE PHASE PUMP CABINET

QT04INYW 43IMOT T3NVd YDvE OL
3SOH 40 AN3 43HL0 LOINNOD L. AINIYW
LINN 43IMOd OL (¥850€LX¥D) 3SOH LOINNOD @

w14y GINYYIN 1INV XDOVE OL
3S0H 40 NI YIHLO 1DINNOD ‘14, GINHYIN

LINN 43MOd OL (€8S0€LXD) 3SOH 1INNOD @

¥

AOTL 01 75605%
82d NO SY3dWNF 1TV L3S

Q104INYW 43IMOT T3NYd XDvE OL
3SOH 40 AN 43HLO LIINNOD L. GINIYW
LINN43MOd OL (¥8SOELXD) ISOH LDINNOD @

T4, GINYW 1INV HOVE OL
3SOH 40 AN3 ¥3IHLO LIINNOD 14, GINYYIN
LINN ¥IMOd OL (€850€ LXD) ISOH LOINNOD

«T4. GINYVIN TINYd MOVE OL
3SOH 40 AN3 43HLO LOINNOD 14, GINYI
LINN ¥3IMOd OL (€850€ LX) 3ISOH LINNOD @

Y Y13Q33S



=ZCHIEF

automotive technologies

impulse-E/VHT
PARTS MANUAL

EVHT HYDAC 115VAC 50/60 HZ SINGLE PHASE PUMP CABINET

ITEM | QTY PART NO. DESCRIPTION
1 4 40509 5/16-18NC X 1-1/2 FLG WHZLCK HHCS GR 5
2 4 40678 5/16"-18NC HEX FLGD WZLOCK NUT, PLTD
3 16 41462 M8x1.25 x 20mm Lg. HHCS
4 16 41541 M8x1.25 HEX FLGD WZLOCK NUT, PLTD
5 1 305094 LABEL, WARNING- EXCEL DO NOT ENTER
6 1 305722 CONNECTOR, MALE FLAT FACE
7 1 305723 COUPLER, FEMALE FLAT FACE
8 1 305801-25FT | TUBING 5/32" SOFT NYLON NATURAL PER FT
9 1 305848-25FT | TUBING 5/32" SOFT NYLON BLACK PER FT
10 1 450452 HOSE PROTECTOR, EYHT CABINET
11 12 450453 NUT, 1/4-20NC J STYLE CLIP
12 | 14 450459 SCREW, 1/4-20 X 3/4" BUTTON TORQ (+)
13 2 450497 HOSE, HYD SIDE, 218"
14 2 601046 STRAIGHT ADAPTER, 6400-6-6
15 1 692001 DECAL, WARNING - EXPLOSION/FIRE RISK
16 1 692002 DECAL, WARNING - BELOW GRADE / FLOOR LEVEL
17 1 692053 LABEL, CAUTION, LOCK LEVEL
18 1 692055 LABEL, CAUTION LIFT OPERATION IMPLUSE E-VHT
19 1 692085 LABEL, VHT LOCK ARM POSITION
20 1 692096 LABEL, CAUTION, TOWER POSITION
21 1 692144 LABEL, WARNING ENCLOSURE
22 2 788190 DECAL, CHIEF AUTOMOTIVE LOGO
23 4 788981 TOTAL LOCK 5" CASTER
24 1 4500578 Decal, B OF 450057
25 1 450057C Decal, C OF 450057
26 1 450057D Decal, D of 450057
27 1 CK110307 TALL Cabinet Weldment
28 1 CK110309 Chief Vertical Power Pack Assembly
29 1 CK120535 PANEL PUMP CABINET FRONT
30 1 CK130105 4-BUTTON PENDENT CHIEF
3 2 CK130583 HYDRAULIC HOSE -6FJX 45" Ig x 3/8" ID
32 1 CK130584 PANEL TOWER SUPPLY HOSE ASSEMBLY
33 1 CK140158 EVHT PUMP CABINET PANEL 115V 50/60Hz 1Ph
34 4 FC5209 5/16 PUSHNUT PALNUT #PV312015

17



impulse-E/VHT
PARTS MANUAL

automotive technologies
EVHT 4-BUTTON PENDENT, CK130105

=CHIEF

MITA 4V 3IY
WYYOVIQ ONITYIM
134 L1
STIVLIQ 404 (Z) "9d 33S
“YO1oNaNOD L A
“bmog | MOOS \@
+)0¢ 434 1Z

(==] \|\
i \; LHOIL GINOIT “d1¥9 QY02

N BRI e

o e 10 LOVINGD “D°N (1)
RA LOYINOD 0N (2) EEL
£ HOLIMS 110d 1411 82¢
13y
681

NI

S LOVINOD "O N
NOLLNG 3SV3TIY UD01

amv ON €
40
dn
|/ LOYINOD .o.z\ )
\ ) NOLLNG NG
mmiém/xIbZ,IzHH{\g
1I0d U sal Q€ TISYd LINOYW
371404d MO1 w
13 20 LIOYINOD "O°N
NOLLNg %\
ONILYY 69 dI ‘3 SILON 338
¥Sa/N 134 0L

18



impulse-E/VHT
PARTS MANUAL

ZCHIEF

automotive technologies
EVHT 2-BUTTON PENDENT, CK130594

ALTYYTO

404 J3IAOW3Y ¥3IN0D

v-v NOILD3S

ONTLYY 69

\W\\<wo\4:

-
]

dl 30

LIVINOD "O'N

LIVINOD "O'N

LOVINOD "O°N
HOLINS ¥0103135—]

L1OVINOD "O'N
NOLLNG NMOO—

LOVINOD 0N
NOLLNG dn—]

=D O

d149 Q409

JOLONANOD 9
bwog | “MOOS
bo0S

19



Z2CHIEF PARTS MANUAL

automotive technologies

EVHT 2-BUTTON PENDENT, CK130594

FEMALE RECEPTACLE
TE 3-350820-2 or EQUAL

CK130182

4
BLUE/

12"+

360"+3

N
i

30
[8awg
6 CONDUCTOR

SOOW,

20



SCHIEF PARTS MANUAL

automotive technologies

EVHT HYDAC 115VAC 50/60 HZ SINGLE PHASE PUMP CABINET PANEL

/i}(

Al
=0 TN [TToe
—®

~——SEEDETAIL F

SEE DETAIL B

SEE DETAIL C

I

P
B
/

29 I | @
@L
POWERCORD
CK130120
i
0.

CONTROL CORD @
450595, THRU

§d [

o 9

21



ZCHIEF

automotive technologies

impulse-E/VHT
PARTS MANUAL

EVHT HYDAC 115VAC 50/60 HZ SINGLE PHASE PUMP CABINET PANEL

SEE DETAIL G
SEE DETAIL D

\CK130120

POWER CORD

HOLHR]

DETAIL F

ORIENT SWITCH SO
ON ISTO THE RIGHT

SECURE PLUG IN PLACE,

USE LOCTITE 404 or EQUAL.

CK130123

DETAIL B

22

©)

CK130210

CK130124

Ll
o)

DETAIL C

()
o
=
=
[

[y

woao

DO

—cc

oo

=
o

O

I=Y-3

Eolo g food



=ZCHIEF

automotive technologies

impulse-E/VHT
PARTS MANUAL

EVHT HYDAC 115VAC 50/60 HZ SINGLE PHASE PUMP CABINET PANEL

[TEM | QTY PART NO. DESCRIPTION

1 1 16106-27IN 12 Ga WIRE w/YELLOW STRIPE, PER FOOT

2 2 41541 M8x1.25 HEX FLGD WZLOCK NUT, PLTD

3 3 305797 FITTING,10-32 MICROLOCK,90 DEG

4 1 305801-24IN | TUBING 5/32" SOFT NYLON NATURAL PER FT
5 1 305801-26IN | TUBING 5/32" SOFT NYLON NATURAL PER FT
6 1 305848-28IN | TUBING 5/32" SOFT NYLON BLACK PER FT
7 1 305848-2IN TUBING, 5/32" SOFT NYLON BLACK

8 2 450453 NUT, 1/4-20NC J STYLE CLIP

9 1 450595 CONTROL CORD, 16/4, 240" (OTC SERIES)
10 2 450883 N.C. 3-WAY SPOOL VALVE

1 2 450889 BUTTON ACTUATOR 1/8" STEM

12 1 450937 FITTING, PNEU, 10-32 to 5/32 PRESS/LCKT
13 1 450950 FITTING, 5/32 PTL-1/4 NPT FEMALE BULKHEAD
14 2 450951 BULKHEAD FITTING, 5/32 PTL

15 1 450952 PCB ASSEMBLY

16 6 450957 #8-32 NYLON LOCKNUT

17 6 450973 PCB SPACER SUPPORT, PLASTIC

18 6 450982 SCREW, #8-32 X 1", BUTTON-HEAD BLACK
19 1 450986-15IN | 12 Ga WIRE, STRANDED BLACK 600V

20 1 451232 SCREW, 10-24x1 BUTTON HEAD HEX

21 1 638270 CIRCUIT BREAKER PUMP MOTOR 120V 25A
22 2 638272 QUICK-CONNECTS FOR CONTACTOR WIRES
23 1 692003 DECAL, CAUTION - FUSE REPLACEMENT

24 1 692004 DECAL, GROUND SYMBOL

25 3 796010 NUT, 10-24 HEX PLATED

26 1 796460 WASHER, #10 INT TOOTH LOCK

27 5 796494 RING TERM. #10 Stud, 10-12AWG Insulated
28 2 798498 STRAIN RELIEF CONNECTOR, 1/2"

29 1 CK120537 PANEL CABINET CONTROLS

30 1 CK130120 POWER CORD ASSEMBLY GOLIATH, 115V
31 1 CK130121 MOTOR CORD, GOLIATH 12/3 CORD

32 1 CK130122 V1 CABLE ASSM GOLIATH

33 1 CK130123 V2 CABLE ASSM GOLIATH

34 1 CK130124 V3 CABLE ASSM GOLIATH

35 1 CK130210 VT CABLE ASSM GOLIATH

36 1 CK130211 CORD GRIP 3200

37 2 CK130246 BULKHEAD UNION ELBOW w/NUT

38 2 CK130585 WASHER, 9/16 .578" ID, SS

39 1 CK130593 RECTANGULAR PLUG
40 1 CK140152 GOLIATH DISTRIBUTION BLOCK ASSM
41 1 NP1629 GOLIATH-VERT ELECTRICAL SCHEMATIC, NAMEPLATE
42 1 NP1630 NAMEPLATE FL
43 1 NP1631 NAMEPLATE RL

23



= 4
LS
oz
o=
L o
S =
o -
EX

sCHIEF

automotive technologies
EVHT HYDAC WIRING DIAGRAM

10TaM 22/ 22/ 80 | HIN [ e e o vrapbas haan ses s e oo s = o) e A8 319 [WNN 00[A3Y
2iva cnmae]  Au030y 30 Apuadoud ayy S| BUNDUP SR U PE3IULSN) 2p puv ulsap Ayl W/ Wadl 22—22-¢ |2ecen| -
p— INON | wag
2 30 1 s Twos] v HIW/Wag| 22-G2-G | stesell| v
STOUINDIL JNTLONOLNY 430 e soion /WG| ce-01-9 |8TeSETH] & | GZgLdN 33S 113GV OILVNIHOS TvOIdL10313 'L
o TN A T caonts e B o e s avat g 'S3LON
S3HINI NI_SNOISNIWID TV JF :SNOISNIWIO 39INONY
1¥3A ‘N/d HLYITOD 1031413348 3SIANIHLO SSINN 3 SSNOISNIWIO TYWID3T
ONIMVYO 3793S 1ON 00 91/1 ¥
WYHOYIA DNIJIM e G20 >) ,2E/1 ¥ 'SNOISNIAIC TYNDLLOVAS
w @ TNV aaIHL ‘I3[4103dS 3SIMY3HLO SSIINN 3INVIIT0L
N/d U0 X20|g p[ojiuey
N
uig~ A 2 I A @
90191 @ 6 6 6 \ MOTIZANITHO NEERE] s
allp Jadwinp
, ana / ILHM m
QO o Q
Q @) 0 @ & NMO¥g g Movia
@ @ 2 & =4 pioo semod .82 0.28€9 =
IS 8 S S Q (A0Z2) 62L0ELMD
8 |B | |B 3
N N il N =
~ N & ol 1N SOV g 5
< o
S EIE] =
- g SRR BRR B | BRR O[] 7 3
B 7 Wi Wi 14522
me ee¢ See W 56 wm.m ) > e S 90l9l (30)
; - : : = —
$oF 2R s 9'f| g% gE~ = —_—
o o o
© Aol Aoz2
N | Q ~ ~
ol [ 1 oo nooa nooa
L5 ol &g 85 o
H]
R S
@ m % 4( : I o
(=) |
|| A B w % ®
Nod ve's HOLMS 141 INION3d €y el ey M
(2] <
= = Xe) weibe|q uonosuuo) JOJON
7 25605 7 m ° 139¢
£
=
Q
=
o
=1
13
% . m-% NMOY8 Hovg
o
—0, nuum 38 3LHM
MOTIZA/NIIHO LEEED]

‘INIANId IHIM FH0D-L

"Jo)0€l 8|qed 0} a1} alim Jo ade}
‘aoe|d ul 81ndas ‘pasn jJou dINN

anig
M18/LTHM

=
\Qa

JONVHO
SIovVig
a3y

p10o Jojow G
(A0Z2) 0£1L0E LMD

p100 J0j0W |G
(AGLL) LZLOELMD

(30)

(ASLL) 0ZLOELMO

soed Jamod
18S0ELMO

24



= —a
£3
g
D=
L
S
o
EX

=CHIEF

automotive technologies
EVHT HYDAC WIRING DIAGRAM

T0TAM 22/22/E0 | HH [P S s Tia 1 s omnD passautns sin tam bavedr Dusd 5t a1
aival qngua|  A4v30Y 4O A34adod 2y S| BUIDIP S U PAYDIASN)) Y0330 PUD UBISAP Y|
p— INON Wag
2 30 2 g s
STO0TONHDIL ATLONDLNY 43HD s3] 629LdN 33S 139V OILVINIHOS TvOId10313 }
27T NOTIIST 930 TR .
WIS SN0 D a2/t & A _0-/,8/1 438 CTA ‘S31ON
SIHINI NI_SNOISN3WIO 1Y o F 'SNOISNIWIT JYTININY
HN*M_\/ ‘D\& IF(HJDD =MH~M@“MDMW&OMHFNDMMM%: 3 MH *SNOISNIWIA TYWIO30
WYSOVIT SDNIFIM je— + 'SNOISNIHIT TWNOILOVAd
w @ IOV il 0314103dS 3SIMI3ZHLO SS3IINN 3INVA3II0L
N/d Uo 320|g p|ojiuely o
ulg~ A A n A w..w A
90191 @ @ @ g \ MOTIIANITED NEENG] ]
alp Jedwn =
M r f ET / LM m N
0 oA o
@ 0 0 0 & NMO¥E N ovig  § =
A @ A A 3 pi00 Jomod 82 0/28€9 ez
& 5 < 5 2 (A0Z2) 6ZL0EIMD =
=l =l o2 =
N N = o =
~ N & B N SOVTE =
153
I EDNE] 2
2 e BEE BEE B | Bi =11
& 8 BRR  BRE PR BRR 3
== == == = 14522
Lw S 666 ee6e W E} 666 5 6 w 90191 «mov
e S g8 §F| §F IET s =
o o o o
© , ATt A022
v v
W \;
ol j , 1 oo nooal nooa1
2
> [T e s W @ 85
2
o= .
99 g
N e
i el TEO ®
Nodz va's HOLIMS L417  LN3ON3d @ e w % 24
+ 0 +5= 5
= o welbeiq uoiPauu0) I0J0N
o 29605¥ 179
£
=
3
>
m L
3 o
) S& NAMOYE SOvTE M
ER=) 3
33 3ma 30AM 3
-
o
I nv MOTIZANIIIO [EERE) =1

‘LN3AN3d IHIM FH00-9

JONVHO
MOovi1g

a3y

pJoo Jojow G
(n0Z2) 0€1L0ELMD

pJoo Jojow |G
(ASLL) LZLOELMO

(30)

18G0€IMO

25



ZCHIEF PARTS MANLAL

automotive technologies

EVHT HYDAC 208VAC 50/60 HZ SINGLE PHASE PUMP CABINET

©)

©
(692085 }—+—(®

]

a

REF:
MANIFOLD

J=si= o)

I

= 2
p
C C
\gﬁﬂ@? ey

il

DECAL PLACEMENT- RIGHT SIDE AND LEFT SIDE VIEWS
LOCATE APPROX AS SHOWN
26



ZCHIEF PARTS MANUAL

automotive technologies

EVHT HYDAC 208VAC 50/60 HZ SINGLE PHASE PUMP CABINET

<t <t <t

MARKED "RL', CONNECT OTHER END OF HOSE

(CONNECT HOSE (CK130583) TO POWER UNIT
TO BACK PANEL MARKED "RL"

Ref

CK130105 PENDENT

CORD THRU CORD GRIP

()

POWER CORD, 208V

(CK130129)

27 ) =



impulse-E/VHT
PARTS MANUAL

ZCHIEF

automotive technologies
EVHT HYDAC 208VAC 50/60 HZ SINGLE PHASE PUMP CABINET

Q704INYW 43IMOT T3NYd YDvE OL
3SOH 40 AN Y3HLO LIINNOD L. INUYW
1INN Y3IMOd OL (¥8S0€ 1XD) ISOH 1OINNOD @

4. QYN 1INV HDVE OL
3SOH 40 AN3 43HLO LIINNOD 14, GINYW
LINN YIMOd OL (€8S0€ LXD) ISOH LOINNOD @

W14, GINYYIN TINYd XOVE OL
3SOH 40 AN ¥3HLO 1JINNOD 14, GINUYW
LINN4IMOd OL (€8S0€ LX) ISOH LDINNOD

0T 01256057

QT04INYW 43IMOT T3NVd XDvE OL
3SOH 40 AN3 ¥3HLO LIINNOD L. AINIYW
LINN YIMOd OL (¥850€ LXD) 3SOH LOINNOD @

4. QXYW 1INV XOYE OL
3SOH 40 AN3 H3HLO LIINNOD ‘14, ANV
LINN ¥43IMOd OL (€850€L)¥D) 3SOH LDINNOD @

®

v v13a33S



ZCHIEF

automotive technologies

impulse-E/VHT
PARTS MANUAL

EVHT HYDAC 208VAC 50/60 HZ SINGLE PHASE PUMP CABINET

[TEM | QTY PART NO. DESCRIPTION
1 4 40509 5/16-18NCX 1-1/2 FLGWHZLCKHHCS GR 5
2 4 40678 5/16"-18NC HEX FLGD WZLOCK NUT, PLTD
3 16 41462 M8x1.25 x 20mm Lg. HHCS
4 16 41541 M8x1.25 HEX FLGD WZLOCK NUT, PLTD
5 1 305094 LABEL, WARNING- EXCEL DO NOT ENTER
6 1 305722 CONNECTOR, MALE FLAT FACE
7 1 305723 COUPLER, FEMALE FLAT FACE
8 1 305801-25FT | TUBING 5/32" SOFT NYLON NATURAL PER FT
9 1 305848-25FT | TUBING 5/32" SOFT NYLON BLACK PER FT
10 1 450452 HOSE PROTECTOR, EYHT CABINET
" 12 450453 NUT, 1/4-20NC J STYLE CLIP
12 14 450459 SCREW, 1/4-20 X 3/4" BUTTON TORQ (+)
13 2 450497 HOSE, HYD SIDE,218"
14 2 601046 STRAIGHT ADAPTER, 6400-6-6
15 1 692001 DECAL, WARNING - EXPLOSION/FIRE RISK
16 1 692002 DECAL, WARNING - BELOW GRADE / FLOOR LEVEL
17 1 692053 LABEL, CAUTION, LOCK LEVEL
18 1 692055 LABEL, CAUTION LIFT OPERATION IMPLUSE E-VHT
19 1 692085 LABEL, VHT LOCK ARM POSITION
20 1 692096 LABEL, CAUTION, TOWER POSITION
21 1 692144 LABEL, WARNING ENCLOSURE
22 2 788190 DECAL, CHIEF AUTOMOTIVE LOGO
23 4 788981 TOTAL LOCK 5" CASTER
24 1 4500578 DECAL, B OF 450057
25 1 450057C DECAL, C OF 450057
26 1 450057D DECAL, D of 450057
27 1 CK110307 TALL CABINET WELDMENT
28 1 CK110309 CHIEF VERTICAL POWER PACK ASSEMBLY
29 1 CK120535 PANEL PUMP CABINET FRONT
30 1 CK130105 4-BUTTON PENDENT CHIEF
31 2 CK130583 HYDRAULIC HOSE -6FJX 45" Ig x 3/8" ID
32 1 CK130584 PANEL TOWER SUPPLY HOSE ASSEMBLY
33 1 CK140162 EVHT PUMP CABINET PANEL 208 50/60Hz 1Ph
34 4 FC5209 5/16 PUSHNUT PALNUT #PV312015

29



impulse-E/VHT
PARTS MANUAL

=CHIEF

automotive technologies
EVHT 4-BUTTON PENDENT, CK130105

MITA 4V3Y
NVYOVIQ ONTYIM

ay

9
T8

E

o

L

2
| | 2]

/
=
==}

o~
()
=

a7ar

7 ON €

g o
KZ
xm q NM m mo

=s]
=

A O

PoON €
QY 40
dfl

H M 11nd

JYYMAYYH ONTHOVLLY /M
CUTW ST 0€ “3SYE LINOVI
311404d MO

EENIYAo)

134 LL

ONILVY G9 dI
vsa/n

STIVL3IQ ‘o4 (2) "9d 33
“¥OLONANOD L

“bapg| 100S

1) oo€

LHOIL QINOIT “d1y9 QmooL\\\\\\\\MMMM\\WMAMWVMM

LOVINOD "O°N
LIVINOD "O°N

(1
(¢
HOLIMS 110d 141

)
)
1

LIOVINOD "O°N
NOLLNE dn

JER)

LOVINOD .o.zt\\\\\\\\\
NOLLNG 3SV3T3d U001

LOYINOD .o.ZL\\\\\\\\\
NOTING NNOG @

e

STLON mmwx\\\\\\\\

134 L¢

134
8¢¢

13d
68l

134 0L

30



impulse-E/VHT
PARTS MANUAL

ZCHIEF

automotive technologies
EVHT 2-BUTTON PENDENT, CK130594

ALTYYTO

404 J3IAOW3Y ¥3IN0D

v-v NOILD3S

ONTLYY 69

\W\\<wo\4:

-
]

dl 30

LIVINOD "O'N

LIVINOD "O'N

LOVINOD "O°N
HOLINS ¥0103135—]

L1OVINOD "O'N
NOLLNG NMOO—

LOVINOD 0N
NOLLNG dn—]

=D O

d149 Q409

JOLONANOD 9
bwog | “MOOS
bo0S

31



Z2CHIEF PARTS MANUAL

automotive technologies

EVHT 2-BUTTON PENDENT, CK130594

FEMALE RECEPTACLE
TE 3-350820-2 or EQUAL

CK130182

4
BLUE/

12"+

360"+3

N
i

30
[8awg
6 CONDUCTOR

SOOW,

32



SCHIEF PARTS MANLAL

automotive technologies

EVHT HYDAC 208VAC 50/60 HZ SINGLE PHASE PUMP CABINET PANEL

SEEDETAIL B

SEE DETAIL A
SEE DETAIL C
=
\%\/ 41
I
= | ©®
[¢] [¢]
e o= ° T

i | \@
—®

USE 16106
12 GaWIRE

2y,

\
GREEN w/YELLOW STRIPE |
\_SEE DETAIL F
NRIG29 H= | @
Ui 1 @ Z_
@ POWER CORD
CK130129
-
\a a
E\ [ controL coRp @
o o 450595, THRU

A&
7

33



ZCHIEF PARTS MANLAL

automotive technologies

EVHT HYDAC 208VAC 50/60 HZ SINGLE PHASE PUMP CABINET PANEL o

@)

POWER CORD

SEE DETAIL D

\
\—cmmzo

o
= =
3 =
=
=
o]
o [reyv)
S 1233
S S6
R

o =
(] oo

=
1=
Ot
Sa

DETAIL F
V3 CABLE ASSEMBLY

il
J

a

o
flood ood ©

SECURE PLUG IN PLACE,
USE LOCTITE 404 or EQUAL.

ORIENT SWITCH SO
ONISTOTHE RIGHT

DETAIL B
DETAIL C

34



ZCHIEF

automotive technologies

impulse-E/VHT
PARTS MANUAL

EVHT HYDAC 208VAC 50/60 HZ SINGLE PHASE PUMP CABINET PANEL

ITEM | QTY PART NO. DESCRIPTION
1 1 16106-27IN 12 Ga WIRE w/YELLOW STRIPE, PER FOOT
2 2 41541 M8x1.25 HEX FLGD WZLOCK NUT, PLTD
3 3 305797 FITTING,10-32 MICROLOCK,90 DEG
4 1 305801-24IN TUBING 5/32" SOFT NYLON NATURAL PER FT
5 1 305801-26IN TUBING 5/32" SOFT NYLON NATURAL PER FT
6 1 305848-28IN TUBING 5/32" SOFT NYLON BLACK PER FT
7 1 305848-2IN TUBING, 5/32" SOFT NYLON BLACK
8 2 450453 NUT, 1/4-20NC J STYLE CLIP
9 1 450595 CONTROL CORD, 16/4, 240" (OTC SERIES)
10 2 450883 N.C. 3-WAY SPOOL VALVE
1 2 450889 BUTTON ACTUATOR 1/8" STEM
12 1 450937 FITTING, PNEU, 10-32 to 5/32 PRESS/LCKT
13 1 450950 FITTING, 5/32 PTL-1/4 NPT FEMALE BULKHEAD
14 2 450951 BULKHEAD FITTING, 5/32 PTL
15 1 450952 PCB ASSEMBLY
16 6 450957 #8-32 NYLON LOCKNUT
17 6 450973 PCB SPACER SUPPORT, PLASTIC
18 6 450982 SCREW, #8-32 X 1", BUTTON-HEAD BLACK
19 1 450986-15IN | 12 Ga Wire, Stranded Black 600V
20 1 451232 SCREW, 10-24x1 BUTTON HEAD HEX
21 1 638270 CIRCUIT BREAKER PUMP MOTOR 120V 25A
22 2 638272 QUICK-CONNECTS FOR CONTACTOR WIRES
23 1 692003 DECAL, CAUTION - FUSE REPLACEMENT
24 1 692004 DECAL, GROUND SYMBOL
25 3 796010 NUT, 10-24 HEX PLATED
26 1 796460 WASHER, #10 INTTOOTH LOCK
27 5 796494 RING TERM. #10 Stud, 10-12AWG Insulated
28 2 798498 STRAIN RELIEF CONNECTOR, 1/2"
29 1 CK120537 PANEL CABINET CONTROLS
30 1 CK130122 V1 CABLE ASSM GOLIATH
31 1 CK130123 V2 CABLE ASSM GOLIATH
32 1 CK130124 V3 CABLE ASSM GOLIATH
33 1 CK130129 POWER CORD, GOLIATH CE, 12/3
34 1 CK130130 MOTOR CORD, GOLIATH CE, 12/3 CORD
35 1 CK130210 VT CABLE ASSM GOLIATH
36 1 CK130211 CORD GRIP 3200
37 2 CK130246 BULKHEAD UNION ELBOW w/NUT
38 2 CK130585 WASHER, 9/16 .578" ID, SS
39 1 CK130593 RECTANGULAR PLUG
40 1 CK140152 GOLIATH DISTRIBUTION BLOCK ASSM
41 1 NP1629 GOLIATH-VERT ELECTRICAL SCHEMATIC, NAMEPLATE
42 1 NP1630 NAMEPLATE FL
43 1 NP1631 NAMEPLATE RL

35



Ise-E/VHT

impu
PARTS MANUAL

1010 A 22/22/€0 [HIW pwﬂmmwﬁﬂgﬁuﬂzpwmu,,,cmmﬁpﬂi_w_mns”muﬁm AL 3190 [WN DJJA3Y
P AN — 1>
R o Thde HIW/Wag| 22-22-€ [22561T] -
2 30 1 o awasl e HIW/Wad| 22-G2-G [ S12s6it| v
STOUTONKDIL JATLONLY J3H) cao|IN/WOE| 2270179 |8T2S61| & | gz9LdN 33S 139V OILVINIHOS TvOI¥10313 )
s TV IO o) wiond Gvie QA 0s0/te s v 11n ‘S310N
SIHINI NI_SNOISNINIT TW WJJF ‘SNOISNIWIT JYINONY
183N ‘N/d HIYITOOD W0314103dS 3SIAYIHLO SSIINN 010 F {SNOISNIWIT TYWID3T
ONIAVYT 3193S LON 00 [¢-2F = ¥0 O,91/T ¥
WYADVIT HNIAIM T .21 % ,2€/1 ¥ :SNOISNIWIO TYNOILOVY 4
w @ Tow s 10314103dS 3SIMA3ZHLO SS3INN 3ONVA30L

N/d Uo 3d0|g pjojiuey

Q
ulg~ A 2 n A -nm A
90191 e @ @ @ \ MOTIIANTINO [EEECIS R
aup Jedwin =
™ r ’ ang / ETTY m ]
oA o —~
@ O @ % NMOYg RS ovi1g m. -
@ A . A =] P02 Jomod .82 0£28€9 g
S S 5 & ® (A0ZZ) 6210E1X1D
N K s R =
W N <& S| Sov1g m
54 EE] [=3
1 o] Qs @ © s @ @ = o |s |2
© < REC BEL o [E BEC =
¥ fif giR BR | BAR [ 7 -
€ € eee LR 5 e 8 ees8 ee m 9019k ﬁmoy
WQM % LN\ o< o< o < L < —
- E] 3~ 8 |3 ° ge T
© ADTT Aoee
N J ! ~ N
o< j ; ] oo nooea nooal
b sddse 8 o
S B
«
<99 :
L — | &) [T m m ©
NS w8 HOLMS 1411 IN3ON3d (DMIMLY €
= = 55 weiBeiq uoiosuU0Y JOJON
5 |eseosy 278 [29%
2
5
=2
S L
L3 o
&\u: 3 & LEE] Sovia m m
2o 33
—0 m\m ang ILIHM .|m_ S
“v MOTIIA/NIIHO N3O m w
pJoo Jojow ,§ pJoo Jojow ,§
. o [
19%08{ 81e0 01 81} BuM 10 SdE o (N0ZZ) 0ELOELND (ASLL) 1ZLOELMO
‘aoe|d Ul 8IN08s ‘pasn jou aJIA R I

‘LNIANId FHIM FHOO-L

(30)

automotive technologies
EVHT HYDAC WIRING DIAGRAM

sCHIEF

36




Ise-E/VHT
PARTS MANUAL

impu

sCHIEF

automotive technologies
EVHT HYDAC WIRING DIAGRAM

1SanbaJ Uodn Unad OF 19a[anS S| pub UosSkad Aq 1035%3 pasn o pagosdnp
10TaM 22/22/€0 |HW 20 30U R 31 40U} UORIPUDD Passaddxa By M PAUTO) BUAG S| 3T 3ar
3uva| qanougew]  Auv3oy 30 Ajuadoud aup s| Bumoup s3 U pazougsnN NI93ap puo ubisap ayL

s savg INON Wad
2 30 2 ims awos| v
STIOTTONHOAL JALLOWOLOY 43TH) I s 629LdN 33S 139V OILVINIHOS TvOId10313 b
e T YO T o, o v A o o s avae a1 ‘S3LON
SIHINI NI_SNOISNIWIT TV o F sSNOISN3WIT JYINONY
183A ‘N/d HLYITOO q314193dS ISIMYIHLO SSITNN 010 F :SNOISNIWIC TYNID3T
ONIAVHI 3OS LON 00 |2t = 30 O ,91/1 F
WYIDVIQ HONINIM T 21 > ,2€/1 F 'SNOISNINIC TYNOILOVYS
w @ Tow e ‘I3I4I034S 3SIM3HLO SSIINN 3ONVA3I0L
N/d Uo X20|g plojiuely
ulg~ A 2y N €A .W.w
90191 6 @ @ @ \ MOTIIANTINO EES o
alp Jodwinp
, ang / 3LIHM m
o\ Q
Q @) & NMO¥g RS Movig  Q
[o%
w w » 3 pioo Jemod .82 0.28€9
3 B 5 ® (A0TZ) 6ZLOELNO
=l i Q
N N =
~ N ) oV 1a =
& 3
o ENRE] =
a @ s (@ @ s [@ o |s o |s (@
& 8 =1 =1 RER e =3
= = = 2 Al Wi e 4522
mww@ eee XX 586 o€ ee S 9019} (30)
=l o< o< o < L = S
-r o = a N o & o @ aa
o o o o
© 7 AOTL Aoce
Y v
v \;
w|< ; <] oof— nooel nooal
2
== S 85 «f
o= =S
o ELX: i
i 2 [emo m m ®
._\m_o&wumﬁ HOLIMS Ld417  LN3AN3d E Dy
+ 0 +5=
= S weube|g uonoauuo) JOJoN
- 25605Y 79 199
2
=
[e]
=0
S L]
L 3
&0 w W NMOYS Novia
e zZe
—0O¢ % % ang 3LIHM
-5
“v MOTIFA/NIIHO N33O

‘LNIAN3d IHIM FH00-9

a3y

Xovia

pi100 J0j0W G
(A0Z2) 0£1L0ELYD

(30)

ploo Jojow G
(AGLL) LZLOELMD

(ASLL) 0ZLOELMO

soed Jemod
18G0EIND

37



ZCHIEF PARTS MANUAL

automotive technologies

EXPLODED VIEW - E/VHT CABINET, BOSCH/REXROTH

Exploded View - E/VHT Cabinet Back Panel



ZCHIEF

automotive technologies

impulse-E/VHT
PARTS MANUAL

Parts List
ITEM P/N DESCRIPTION
1 05450451 Assembly, Power Unit, E/VHT
2 450453 Nut, 1/4"-20 NC J Style Clip
3 450459 Screw, 1/4”-20 x 3/4” Button Head
4 450460 Weldment, E/VHT Cabinet
5 450466 Panel, E/VHT Pump Cabinet Front
6 692053 Label Caution Lock Level
7 692055 Label, Caution, Lift Switch ON/OFF
8 692096 Label, Caution Tower Position
9 450057-D Decal, D of 450057
10 | 450057-C Decal, C of 450057
11 | 450057-B Decal, B of 450057
12 | 450467 Panel, E/VHT Cabinet Rear
13 | 450455 Assembly, E/VHT Hydraulic Manifold
14 | 450889 Button Actuator/ 1/8” Stem (Button Only - For Brass Valve)
15 [ 450952M Assembly, E/VHT Control Board
16 [450951 Bulkhead Fitting, 5/32" PTL
17 1305748 Fitting, -6MBX-6MJ-6MJ T
18 | 450977 ISO DIN 43650 Type A Plug Assy
19 305848 Tubing, 5/32" Soft Nylon Black (Order by the Foot)

39



ZCHIEF

automotive technologies

USER REPLACEABLE PARTS - E/VHT CONTORL MANIFOLD

CN
ogl
A

V1

L I~ T 1

V2 || V4

1T IT T L 101 I T ——— T T I Tr———

AUX
LINE #1 LINE #2 LINE #3 LINE #4 LINE #5

QO @Q@

AUX AUX AUX AUX

©)

— L] 1]

Parts List
ITEM P/N DESCRIPTION
1 450456 Manifold, E/VHT Block - Fluid Tech
2 450483 Adapter, -8 ORB to -6 JIC Swivel 90
3 450489 Straight Adapter, 8MB-8MJ
4 450988 #8 0-ring Boss Plug, Hex Head
5 450992/450992PKR Valve, Spool, 2-Way, Normally Closed - Fluid Tech/Parker
6 450993/450993PKR Valve, Spool, 2-Way, Normally Open - Fluid Tech/Parker
i 450994/450994PKR Cartridge Valve, 2-Way NC Poppet #10 - Fluid Tech/Parker
8 450996 Nut, Cartridge Coil Retainer
9 450997/450997PKR Coil, HydraForce 24 VDC #10 - Fluid Tech/Parker
10 450998/450998PKR Check Valve-Cartridge Style - Fluid Tech/Parker
11 601026 Plug, 1/4" NPT
12 601046 Straight Adapter, 6400-6-6

40

impulse-E/VHT
PARTS MANUAL




ZCHIEF

automotive technologies

impulse-E/VHT
PARTS MANUAL

ASSEMBLY - AUXILIARY LINE, 450750

ITEM | QTY PART NO.

DESCRIPTION

305722

CONNECTOR, MALE FLAT FACE

450489

STRAIGHT ADAPTER, 8MB-8M)J

450742

HOSE 300" LG X 3/8" ID -8 JICFEMALETO -6 ORB MALE

450743

HOSE 55" LG X 3/8" ID -6 ORB MALE to -6 ORB MALE

v s w N

687345

VALVE, AUXILIARY LINE 3/8"

EXPLODED VIEW - E/VHT PORTA-FRAME MANIFOLD

Parts List
ITEM P/N DESCRIPTION
J 1 450439 Block, E/VHT Porta-Frame Manifold
%__@ 2 450991 Flow Control, .4 GPM Pressure Compensated (***) See Note
3 450990 FLow Control, .5 GPM Pressure Compensated (***) See Note
4 305720 Fitting, Hyd #6MBX - #6MJ
5 305726 Fitting, Hyd #6MB - #6MB

(***) Not Required With Hydac P/U

4



ZCHIEF

automotive technologies

impulse-E/VHT
PARTS MANUAL

EXPLODED VIEW - E/VHT UNLOAD BAR

Parts List

ITEM P/N DESCRIPTION
1 450443 Rod Eye, Impulse VHT Unlock
2 450858 Fitting, Pneumatic, 1/8” NPT to 5/32” Press-to-Lock 90
3 450862 Pneumatic Cylinder, 3/4” bore x 2" stroke spring return
4 450863 Nut, 1/2”-20 UNF Jam
5 450868 Nut, 1/4”-28 UNF Hex Jam
6 450940 Weldment, Impulse-20 VHT Unload (For 20 Deck)

450870 Weldment, Impulse-18 VHT Unload (For 18" Deck)

EXPLODED VIEW - E/VHT UNLOCK BAR

Parts List

ITEM P/N DESCRIPTION
1 450443 Rod Eye, IMpulse VHT Unlock
2 450858 Fitting, Pneumatic, 1/8” NPT to 5/32” Press-to-Lock 90
3 450862 Pneumatic Cylinder, 3/4” bore x 2" stroke spring return
4 450863 Nut, 1/2”-20 UNF Jam
5 450865 Weldment, Impulse VHT Unlock
6 450868 Nut, 1/4”-28 UNF Hex Jam

42



ZCHIEF

automotive technologies

impulse-E/VHT
PARTS MANUAL

ASSEMBLY, E/VHT CABINET TO MAINFRAME

||
>3
I
Parts List
ITEM P/N DESCRIPTION

1 450452 Hose Protector, E/VHT Cabinet
2 450497 Hose, E/VHT Cabinet to Lift 218"
3 601046 Straight Adapter, 6400-6-6 (Order by the Foot)
4 305801 Tubing, 5/32" Soft Nylon Natural (Order by the Foot)
5 305848 Tubing, 5/32" Soft Nylon Black (Order by the Foot)
6 305722 Coupler, Male Flat Face (Front Lift Cylinder)
7 305723 Connector, Female Flat Face (Rear Lift Cylinder)

ASSEMBLY VIEW - E/VHT PORTA-FRAME HYDRAULIC HOSES

Parts List
ITEM P/N DESCRIPTION
1 450440 Assembly, E/VHT Porta-Frame Manifold
2 305741 Hose, -6FJX to 6FJX x 35" x 1/4" ID
3 305753 Hose, -6FJX to 6FJX x 162" x 1/4” ID
4 450446 Ram, Lift 4" bore x 10 5/8" stroke
5 305724 Fitting, Hyd #6MB - #6MJ w/ Orifice

43



impulse-E/VHT
PARTS MANUAL

ZCHIEF

automotive technologies
ELECTRICAL HARNESS - E/VHT PORTA-FRAME

- o gl ¢
UOIMS PEOHSAO-9G60G Y / /
] o
s|ndedsay  pay, UssIH buoT .08l | T
abueyo-1ulN - pJoD J00pINQ Z/8L OMY
SOd ¢¥2029

0Bl . 6uoT .00z

- P10D 100PINO 2/81 DMV
300|g leullia] SOd y-¥5605Y

i

YOUMS W L-v10SY

Oft J0J08UU0D BpedS - | 156/

JBAOD YOUMS-GG60SH

44



impulse-E/VHT
PARTS MANUAL

H3WIL AVI3a

(1) AV13Y _ossw

AV3A INIL H

(¥2) IYNINY3L
WMAEE g

(€) 1100 AV13H @ (¥) 1100 ANTIVA DINMNVYHAAH @ (1) HOLOW 214103713 @

45

=CHIEF

INFAN3d INIHOVIN
o Na,
10
dn dl_
oo o bl " an
| ] 'y | ]
[ \4 [
NG
2z _
(@) |
YW00s n—D
TR ET € HaNIL s .
>Fm A ><|_mvh_||e| %Fm
? T
_ on dn N 14"
aVaK) 3
an NQ — |a )
q| U,q a\H Na N
_ 3
EA ZD l —Io-
1n VsV
TON
9 ¥ . _
e Lu |®I 1 IF
13NIgV0 4 e
FN [0 l:
w9

L1

INIHOVIN

13NN 3aNIT

automotive technologies
SCHEMATIC - E/VHT CONTROL BOARD




SCHIEF PARTS MANUAL

automotive technologies

WIRE DIAGRAM - CONTROL PENDANT

605018
< SWITCH ASSY

| |
| |
| |
| |
| |
| |
| |
| |
| ___‘<\\\\\\ |
| 692270 |
| STRAIN RELIEF |
| CONNECTOR |
w
= =z | |
I 1T}
= ¢ | |
< (O]
3 | |
™ . | |
2 & | |
< =
m 1]
%% 0 = | |
5 | |
~ a”~ |
&
| A |
| A |
| |
O O
\ % | 620234 |
| <« CONTROL |
| CORD |
611119 | |
PENDANT | |
LINE CORD | |
ASSY | |
| |
| |

46



ZCHIEF PARTS MANUAL

automotive technologies

ol —
< (4P)
= =
~ ~
H H
® & O
> >
A A O
@ @, —
ca—E
AN
>
:' ca—ﬁ
C_CI | | D ca—f:'
S
— =
>
] o

FL

A

47



Ise-E/VHT
PARTS MANUAL

impu

dANIHOVIA

Npuoy 9|qixald § #5805 8.9 - Xoelg { 8¥850€
}Npuo) alqixald { ¥G8051

LE60SY LE60SY

R

£E605Y VE605Y
d

automotive technologies

sCHIEF

1G60SY 156051

15605
.8 .1 - oelg [8¥8S0E K
H— —] 05605t
a Q g
.8 £} - leameN [108S0€ ] 3 3
= @ )
16605 E o o
© < <
z i 2
s N 5] N~ 5]
oo} ~ [}
ot 3 3
=1 & <
a =
D
[z6250¢ _m._/ﬁ_ﬁ [Z6z50¢ _\H._/,.u 805y
I

(essosr}” |

[6880SY | [6880SY

48



Service Parts Notes

Service Parts Order Notes:

The lift leg, p/n 450580, design changed in April of 2010 and is not compatible with p/n 450495 (lock arm weldment).
The lock arm weldment part number changed; however, the lift leg did not. The two lock arm weldment part numbers
are 450051 and 450495.

To help with service parts orders, use the graphics below to determine which lock arm the customer needs.

| the lift leg, p/n 450580, has sleeves welded to it
(the lift ram pin passes through this sleeve)
use E/VHT Lock Arm Weldment p/n 450051.

If sleeves DO NOT exist, use E/VHT Lock Arm Weldment p/n 450495.

49



Notes

50



51

Notes



SCHIEF

automotive rechnoloqgies

996 Industrial Drive
Madison, IN 47250

Phone: 800-445-9262
Fax: 800-275-0173

www.chiefautomotive.com

Chief reserves the right to alter product specifications
and/or package components without notice.



